



Łukasiewicz Research Network – Institute of Ceramics and Building Materials
31-983 Kraków, Cementowa 8 Str., Poland

CENTER OF ADVANCED CERAMICS AND PREFABRICATION

03-046 Warszawa,
ul. Kupiecka 4 , Poland

www.icimb.lukasiewicz.gov.pl
info.warszawa@icimb.lukasiewicz.gov.pl

phone: +48 601 362 348
phone: +48 731 731 446

agnieszka.ducka@icimb.lukasiewicz.gov.pl
katarzyna.laskawiec@icimb.lukasiewicz.gov.pl



AB 054

TEST REPORT NO 39/P/LB/2024(EN)

(case no: WP.5212.25.2024.AD)

SUBJECT OF TESTING: SELF-ADHESIVE FOIL MPT F70+PP PVC FREE

ORDERER: Media Ikonos Sp. z o.o.
ul. Goślawiecka 2D
45-446 Opole

DATE OF RECEIPT THE SAMPLES: 16.02.2024

DATE OF TESTS: 22.02.2024

EXECUTOR: M.Sc. Eng Marcin Pożarowszczyk
Technician Jacek Kamiński

Number of copies: 1

Number of pages: 3

Warsaw, 29.02.2024

1. Subject of testing

Self-adhesive foil MPT F70+PP PVC FREE

Producer: Atrium Centrum Ploterowe Sp. z o.o.
ul. Gosławiecka 2D
45-446 Opole

Number of sample: 1 piece, 50x100 cm
Designation of sample: 24P/2024
Order No.: 0L0000P4

The samples taken and delivered to the Research Laboratory by the Orderer.

2. Scope of tests and the place of their execution.

- determination of slip angle

Scope of tests has been established by the Customer.

Tests have been made in the Research Laboratory Research Group Ceramic, CZCiP, ul. Kupiecka 4, 03-046 Warszawa.

3. Testing methods:

EN 16165:2021-10	Determination of slip resistance of pedestrian surfaces - Methods of evaluation. Annex B Shod ramp test.
DIN EN 16165:2023-02	Determination of slip resistance of pedestrian surfaces - Methods of evaluation. Annex NB Assessment classes

4. Results of tests

4.1. Determination of slip angle.

According to EN 16165:2021-10 Determination of slip resistance of pedestrian surfaces - Methods of evaluation. Annex B Shod ramp test

Sample size: 0,5 m²

Ramp test value α_{shod} [°]	6,4
-------------------------------------	-----

4.2. Classification.

According to DIN EN 16165:2023-02 Determination of slip resistance of pedestrian surfaces - Methods of evaluation. Annex NB Assessment classes

Anti-slip properties class	R 9
----------------------------	-----


RESEARCH LABORATORY OF ŁUKASIEWICZ - ICI MB WP CZCiP	TEST REPORT NO 39/P/LB/2024(EN)	page 3 / 3
---	--	------------

5.0. Statement.

5.1. Results of tests relate exclusively to tested objects.

5.2. Test report may be copied only as a whole, whereas for partial copying the consent of laboratory is required.

The person responsible for the report:


Agnieszka Ducka, M Sc

The person authorizing the report:

Z-ca Lidera Grupy Badawczej
Ceramika

mgr Agnieszka Ducka